

WESTERN COOPERATIVE TEST GROUP
ASPHALT CEMENT
TEST REPORT

Date Shipped _____ Sample No.: _____ Results Due By: _____

Grade: _____ Submitted By: _____

Contact Name/Phone # _____

A. ORIGINAL SAMPLE

	<u>AASHTO/ASTM</u>	<u>TEST *</u>	<u>RESULTS</u>
VISCOSITY			
CST @ 135 C	(T 201/D 2170)	_____	_____
POISES @ 60 C	(T 202/D 2171)	_____	_____
PENETRATION			
25 C	(T 49/D 5)	_____	_____
4 C		_____	_____
FLASH			
C.O.C.	(T 48/D 92)	_____	_____
DUCTILITY			
4 C 5CM/ MIN	(T 51/D 113)	_____	_____
4 C 1CM/ MIN		_____	_____
25 C 5CM/MIN		_____	_____

B. RESIDUE (Designate TFOT or RTFOT)

VISCOSITY			
CST @135 C	(T 201/D 2170)	_____	_____
POISES @ 60 C	(T 202/D 2171)	_____	_____
PENETRATION			
25 C	(T49/D 5)	_____	_____
4 C		_____	_____
L.O.H. (nearest 0.001	(T 179/D 1754 or		
	T 240/D 2872)		
Loss _____	Gain _____	_____	_____
DUCTILITY			
25 C 5CM/ MIN	(T 51/D 113)	_____	_____
4 C 1CM/MIN		_____	_____
ELASTIC RECOVERY			
25 C		_____	_____

* Designate desired test procedures with asterisk

Reported by: _____

Phone: _____

_____ Company or Lab

Signed by: _____

Submit to: Carol Crawford W.C.T.G.
Wyoming Department of Transportation
PO Box 1708, Cheyenne, Wyoming 82003-1708
FAX NO. (307) 777-4481 PHONE (307) 777-4076